___ARL . /AND-=s

=Apply Thread Lock Adhesive =Apply CA Glue =Apply Grease
vorice I ISR A O phmmeen  S-gmmen

. BAgor

Low Friction Ball Bearing
10x15x4 (4)

R105204
3x8mm Flat Screw (10) I:I

R105104
3x6 Round Screw (10) R106021

1:1 Scale

PULLEY COVER DIRECTION

2=
e -Vl

R121063 (Kevlar Pulley Yellow)
(FEEKevlarZ &) Please make sure the pulley cover
is oriented with the bevel side out.
/ BB AL R m A o

Option Parts (Not Included) / 2¢4E 2 GRS EHR )
R122017 R12 Eccentric Hub-Alu (4)

The aluminum eccentric hubs provide greater precision
and finer belt tension adjustment.

R122102

R105104
(3x6)

Option Parts (Not Included) / 252 5 (GRS EHRA)
R122103 Solid Axle Adaptor-Alu (2)

Lightweight adaptors reduce rotating mass for a more
efficient drivetrain.

CELRISREM ATLURE G SN EE IR NEENRE -

b
a b

?3%204 B TR O IR AR AL E M B S AR SR D EE o
R123030
R105204
(3x8)
R121030 / &
R123030 / ”

R105104 3x6 Round Screw (10) R121063 R12 Kevlar Front Pulley 38T
R105204 3x8mm Flat Screw (10) R122102 R12.1 Solid Axle Shaft
R106021 Low Friction Ball Bearing 10x15x4 (4pcs) R123030 Solid Axle Adaptor-steel (2)

R121030 R12 Eccentric Hub (4)




/‘.@@5

BAGO1
o—— R106101
@2x9.8 Pin (10) R103024
Apply Silicone Oil
. R101110 . [
1:1 Scale B TR
R102001 /h
Apply Silicone Oil «
. \ R106101
‘ 104006 R104006
~ R103024 <y ‘\
R121061 / R121061 / R102001
R101110

R101110 Diff Gears (with Axle)
R102001 Gear Diff Outdrive Alu(2pcs)
R103024 Gear Diff Shim Big(4pcs)

R104006 O'ring 5x2(4pcs)
2x9.8mm Pin (10pcs)
R12 Kevlar Diff Case

R106101
R121061

R103023 R103023
a (3pcs) (3pcs)
R101110 R101110
(3pcs) (3pcs)

R104005

ég

Trim any excess flashing from the diff
gear axle at the mold injection point.

AT FEB SR EREIR -
A ZRAVEME IR ©

X

. Bagor

L

Silicone Oil #3000

NOTICE

We recommend using 1.5g or 1.3g grams of
silicone diff oil.

EEMALSA R ERFI000CSTHIZEZH

R101110 Diff Gears (with Axle)
R103023 Gear Diff Shim Small(8pcs)

R104005 O'Ring 26x1 For Diff Case(2pcs)




ARLC . / AN0.=s

R105201 ‘:’\%

2.5x8mm Flat Screw (10) o
R105201 — 21255)01
@ (2.5x8) i i]: ’

R106021
Low Friction Ball Bearing
10x15x4 (4)

1:1 Scale
Diff case direction needs to match as per above.
ERINBRAARR B IKB R AR -
R106021
>
R105201 2.5x8mm Flat Screw (10) R106021 Low Friction Ball Bearing 10x15x4 (4pcs)

. Bagor

Option Parts (Not Included) /%R GRS EHER)
R122017 R12 Eccentric Hub-Alu (4)

The aluminum eccentric hubs provide greater precision
and finer belt tension adjustment.

AR OABRARCERAE MANRIAE

R121030

I R121030 R12 Eccentric Hub (4) I




__ARLC /Al0-==

\ A10-25 BAG 01 PARTS EXPLODED VIEW /

l R121030
R105204 / /
R106021

R123030 / R122102
R121030 . /
/ R121063

R106021 ' %

R102001 R105104
‘0 _ R106021
- AT R104006
‘ ; R121030
R103024 Y9 /
{7 V% R101110 ' R123030

R106101 /"/ L ‘
R103024
i R103023 /—'

. ]

. QQ / w
Q R104005 et /
R103023 :
R106101 R104006
QQ. R101110

\1 v
R105201
R103023 ey -
- R106021

.

S
.

4
R105204

Py

R121030

\ A10-25 BAG 01 PARTS LIST /
R101110 Diff Gears (with Axle) R105204 3x8mm Flat Screw (10)
R102001 Gear Diff Outdrive Alu(2pcs) R106021 Low Friction Ball Bearing 10x15x4 (4pcs)
R103023 Gear Diff Shim Small(8pcs) R106101 2x9.8mm Pin (10pcs)
R103024  Gear Diff Shim Big(4pcs) R121030 R212 Eccentric Hub (4)
R104005 O'Ring 26x1 For Diff Case(2pcs) R121061 R12 Kevlar Diff Case
R104006 O'ring 5x2(4pcs) R121063 R12 Kevlar Front Pulley 38T
R105104 3x6 Round Screw (10) R122102 R12.1 Solid Axle Shaft
R105201 2.5x8mm Flat Screw (10) R123030 R12.1 Steel Outdrive (2)
\ 1:1 SCALE /
@ R105104
3x6 Round Screw (10) R106021
R105201 Low Friction Ball Bearing
©) 10x15x4
O 5xmm Fiat screw (10) .
R105204 or—"" R106101_
3x8mm Flat Screw (10) ?2x9.8 Pin (10)




___ARL . AN =

FRONT LOW ARM SET / Bi FiEE4E BAGO2

&) =Apply CA Glue / (R #EH) Right Side / 38

R131030

~_R143002

R148006

R131013

Assemble the ring i is direction

HEBERA T AANE R

Apply CA glue here / 55 3 1Lt 52 25 A\ B 1 2

R131013 R143002

o
R131013

R131030

R133010/

R131013

AL L\ AP

i

1

|

1

P

I

1 \

1 R133010
R131030

I

1

' T
S S |

R148005

Assemble the ring in this direction

HEBERAY T NS

R131013 @

y VT TTTT
~
R133010 . R133010

PIVOT BALL DIRCITION /ZKEE 5 [A]

i Inside Pivot Ball Direction i
P EIAB SRR 5

Outside Pivot Ball Direction T T Outside Pivot Ball Direction
AMAIRERERBE R 5 ) AMAIR B ER BB Y 5 ()
& J
R131013 5.8mm Ball Socket Set (3 Sets) R143002 5.8mm Pivot Ball Long-Titanium (2)
R131030 5.8mm Ball Socket Set-5mm (3 Sets) R148005 A10-25 Front Low Arm-Left

R133010 5.8mm Pivot Ball-Titanium (2) R148006 A10-25 Front Low Arm-Right




AN =

FRONT LOW ARM SET / Bi MEE# BAGO2
R105403 R105101
[]:[I ©“:| 3x8mm Set Screw (10) ‘D:[l 2x5mm Cap Screw (10) :App|y CA Glue
R105204 R105404 R805299 — hin) Sz 52 75|
3x8mm Flat Screw (10) ©|]:| 3x10mm Set Screw (10) I:':l 2.5x6mm Cap Screw (10) _1§ﬁﬁ H9 + FIEﬁ }ﬁ %F'U
1:1 Scale
Right Side / 732 Left Side / 238
R105204
R105204
R805299 R105403 R105101
(3x8) (3x8)
Step2

Step2

)
‘ R105403 ~ i
R105101 (3x8)

R805299

R131015

R105404
(3x10)

Stepl|

R131015

R131015

Ball direction as below then glue

HESAMEFEBHA

.

Option Parts (Not Included) /255 (RIS EHER)

R142006 A10 Suspension Mount Front-Alu (2)

Use option parts R142006 Aluminum Lower Shock Mount for more precise suspension operation

R142006 sp RV R N EE LR AN E%RR131015 BREE ERENKER @+ © R DUEEEREERIVER

R105404 3x10mm Set Screw (10)
R131015 Front Low Arm Parts (3)
R805299 2.5x6mm Cap Screw (10)

R105101 2x5mm Cap Screw (10)
R105204 3x8mm Flat Screw (10)
R105403 3x8mm Set Screw (10)




___ARL .

/‘.@@5

REAR LOW ARM SET / & T ¥&E4R

&) =Apply CAGlue / (B HIREEEA

BAGO2

R131030

Assemble the ring in this direction

HEBERAY I 2ANE N

Apply CA glue here / 55 F Itk B2 2k

Right Side / /A&
'g\ R143002
R131013

R148001

o

R143002

R131013
R131013
R148002

R131030

=9 VOY o

R131030

R133010

'
S S |

Vo

R131013

R133010 &‘f, -

~/

Assemble the ring in this direction

HEBRITAMNER

PIVOT BALL DIRCITION /ERSE /5[]

Inside Pivot Ball Direction

1 BB SRR 5 ) l

Outside Pivot Ball Direction T
AMAI R EHBREB AT TS )

T Outside Pivot Ball Direction
AMAI R EHBREB R 75 )

R131013 5.8mm Ball Socket Set (3 Sets)
R131030 5.8mm Ball Socket Set-5mm (3 Sets)
R133010 5.8mm Pivot Ball-Titanium (2)

R143002
R148001

5.8mm Pivot Ball Long-Titanium (2)
A10-25 Rear Low Arm-Right

R148002 A10-25 Rear Low Arm-Left




AN =

REAR LOW ARM SET / £ TEEA BAGO2
[]:[I o] gg_rr?nssi?s%rew (10) ‘D:' ;?(g_mcr)fé;?g_crew (10) @ :App|y CA Glue
S o ©|]:| giﬁiggé‘crew (10) .D:[l ZR Sigr)n?nzcga;? Screw (10) :1§ﬁﬁ Hﬁ FlEﬁ }ﬁ %EU

3x8mm Flat Screw (10)

1:1 Scale

Left Side / /32

Right Side / 7512
R105204
(3x8)

R105204 R105403
(3x8)
(3x8) N\ Step2

L
R805299 R105101 '

R105101

R805299

Step2

Y- R105403
R105404

(3x10)

Ball direction as below then glue
HREHZANEREBME
R131015 )

Option Parts (Not Included) /%S (GRITREHRA)
R142006 A10 Suspension Mount Front-Au ()

Use option parts R142006 Aluminum Lower Shock Mount for more precise suspension operatlon
Rih » BRI B AR -

R142006 $5& ¢ HIEESS NEERE AN ER131015 BB E T REA N E S -

R105101 2x5mm Cap Screw (10) R105404 3x10mm Set Screw (10)
R105204 3x8mm Flat Screw (10) R131015 Front Low Arm Parts (3)
R105403 3x8mm Set Screw (10) R805299 2.5x6mm Cap Screw (10)




AN =

Option Parts (Not Included) / 23 & GRETAE/A)
R142016 A10-25 Aluminum Chassis 2.0mm

(g 3
¢

Apply CA Glue to the chassis edges and
front bumper screws as highlighted.
KB [ B RIRIFIRAAFLA
| BREWER -

J

R148016 A10-25 Main Chassis-Carbon

. BAgoz

R105204
3x8mm Flat Screw (10)
@ R812120 ® -
3x7xLmm Alu Shims (8 : ;
X7x1mm Alu Shims (8) : R812120 (1mm

1:1 Scale

R812120
(Imm)

R812120 ' !
R812120
| (Amm)
i b R105204
(3x8)
R105204
i (3x8)
R812120 /
(Imm) = ’ R812120
(Imm)
\ “_R812120
R105204 (Imm)
(3x8)
R105204 3x8mm Flat Screw (10) R812120 3x7x1mm Alu Shims (8)

~Or



AN =

BAGO2
R105203
3x6mm Flat Screw (10)

1:1 Scale

R142005 4

‘h-
- > )

) R105203
l " (3x6)

R105203
(3x6)

. R105203
(3x6)

R105203

R105203 3x6mm Flat Screw (10) R142005 A10-25 Bulkhead

R114022

Option Parts (Not Included)

| =M (RN EHA)

R114023
S3M-351-3mm White Rubber Belt

R114022 S3M-351-3mm Belt




/‘.@@5

R105106
3x10 Round Screw (10)

1:1 Scale

FRONT UPPER BULKHEAD
BI_ERIER

R142003

R131012

R131012 R105106
(3x10)

~._R105106

(3x10)
R142004 /

R131012

(a U )
FRONT / B 75

The upper arm length can be adjusted with
different inserts. The default front upper arm
setting uses the middle position.

FBEMRE R LIAANFR B E FE AR oA
TERHIRI LRE AR AL

BAGO2

REAR UPPER BULKHEAD
& ERItR

R142004

R131011

R131011 R105106

7 (3x10)

R105106

v

R142003 R131011 /

R131011

R105106 /1 (3x10)

(3x10)

(a N 2\
REAR / 1475

The upper arm length can be adjusted with
different inserts. The default rear upper arm

setting uses the inside position for a longer
upper arm.

LS L R R E AR
R B EARANIL - 1R
e L RERER R R

R105106 3x10 Round Screw (10)
R131011 Linkage Insert-Side (4)
R131012 Linkage Insert-Mid (4)

R142003 A10-25 Upper Bulkhead FR/RL
R142004 A10-25 Upper Bulkhead FL/RR




AN =

R105105
3x8 Round Screw (10)

1:1 Scale

R105105

FRONT/ B )5

The eccentric hub is used to adjust the front spool
height and belt tension. The default setup is for the
spool to be in a high position. The belt tension can
then be adjusted incrementally.

RORME A LR ZRA BRI B 3= E AR
MREE » BROBIEMUERSRE » KHH
REALUNERAREAE -

I R105105 3x8 Round Screw (10) I
BAG 02
R105105 \ /
@ 3x8 Round Screw (10) R105105

1:1 Scale

( REAR/ 1275 )

The eccentric hub is used to adjust the rear diff
height and belt tension. The default setup is for the
diff to be in a high position. The belt tension can
then be adjusted incrementally.

ROIBE LR RE RS EER &
MREE » BRORERVENRSRE @ KHH
FRE R DU B ARANZE ©

TV VYyVvYTew

T veY YY"y

Tighten / ] Loosen

I R105105 3x8 Round Screw (10) I

~B-




AN =

O = Ol o o BAGO2

R105105 R105203 R105402 R105404
3x8 Round Screw (10) 3x6mm Flat Screw (10) 3x4mm Set Screw (10) 3x10mm Set Screw (10)

1:1 Scale

R142013
R105404
(3x10)

FRONT/ B3
A 3X8 screw at “B” can be used to adjust the flex and traction in
the front end and is used in the default setup, When driving on
the medium to low traction track conditions,
removing this screw can increase the
amount of steering. \}é\ \ R105203

[ERSRURN N N\
tE3X8 [y SR44 AT FR SR AT i 6 © (3X6)
AR BB S » FIRRE BT - <::|
BaH E o BERUt N R R 105108
SHENI N » BIRBIEES B R10S
AT LUR RIS RS R A
& =Apply Thread Lock Adhesive REAR/ 7475 )
_{E)EH 1244 Bﬁ 3X8 Screw “A” and “B” can be used to adjust rear traction characteristics, with

both screws used in the default setup. When driving on the medium to low
traction track conditions, removing the screw at
“B” can increase the rear rotation, While removing ‘
the screw “A” can increase rotation in the rear A

end resulting in more off power steering.

ItE3X8 HIR 4 AT A KA AR 2 AR R HE B EE 4
15 - IR ERAALEBRGE T - Eif
BH DR P FEII A - BERIE
(Ek=: %B_Jui‘ﬁ'j]mﬁ?‘iﬁ’]ﬁ%}ﬁ@ EBER
AR AT LU IR T RRENRVER . - S8 AN
SHESAVERRRED

R105105

7 x2

R105404
(3x4)

R142014

R105203
(3X6) R105105 -
(3X8) (% < R146001

(2x8)

R142015

R105105 3x8 Round Screw (10) R142013 A10-25 Front Shock Tower
R105203 3x6mm Flat Screw (10) R142014 A10-25 Rear Shock Tower-Lower
R105402 3x4mm Set Screw (10) R142015 A10-25 Rear Shock Tower-Upper

R105404  3x10mm Set Screw (10) R146001 2x8mm Pin (4)




___ARL . AN =

BAG 02 /
)
WEIGHT DISTRIBUTE ADJUSTMENT INSTRUCTION / EEEEEEEEH

There are 4 locations to add or remove the
R133003 10g brass weight, adding more
weight in front can make the car easier to
drive with more predicable handling, While
adding weight in the rear can increase
steering, especially off-power.

= 5 1178 (A& AT LU0 ER133003
10AEHIRESR - fE1F % B0 FRET
BT ERE S SR B
PEBAT » 3 511 ] LR S S
B PIRS I N E SRS FIAES) -

FRONT / Bif

FLEX ADJUSTMENT INSTRUCTION / B2 B 1 &h8%8 57 AR

7 N 7 N

;thee;ﬁ oat:)er iqSOCJ ﬁ}[/\,f‘) Ereargt]z?r?mg The front _shock bottom screw here can

chassis, we recommend starting use to adjust the flex of the front

with screw #4 and #5. Note the suspension, With the screw fix can

#1 screw requires 1m.m shims to _reduce the ﬂejx of t_he _fr(_)nt shock tower,

be added between the motor in most condition it will increase front
steering response, remove screw here

mount. .
. can increase flex of the tower and
When using screws at#1#2 and reduce initial steering response.

#3, chassis flex will be reduced. AN N

This will help to increase RT3 B R RIS I8 D A LU R AR VR4 2R

response of the steering FEE > BIRAATH DR AR RS

response and may be useful in g HZERBER NS INEIEE R
RIE » BB EIGINEERNH

low traction situation. For higher
traction, less screw on the motor BRI B R A R JE o

mount can make the car more
easier to drive.

HENLRBRG A RREE S EE -
FEFEADIAE - #4 #5 55 R84 —|
EREHE DAL - FRPREINLE—
FImmigEh g E#1 #2 #3 &8H
L - BB EECAVE E SR IIE
INEFAVE R RIE - EREANE
DRy - EiEtAIMibS i
;ét”\ﬁ’]ﬁ%%ﬂﬁﬁﬁﬁg%%
A\ v

N

There are 3 screws in servo mount to
adjust front end flex, With all 3 screws
installed, it will stiffen front end flex and
increase steering response. Using screw
#2 or #3 only will increase front end flex,
reducing steering response especially
into the corner.

It BR 3E7E = REER 44 FI SR B E (] AR i B 2

BESRFEBAVHE - B HRERE

MR ERY - ER A/ #28 #35R42

% o WL RERIF AR E S A 2 — LS
§ RILUB NI H R R Y SRS o

The bottom screw for the rear shock
tower can be used to adjust the flex of
the rear suspension. Removing this
screw will reduce rear traction giving
the car more steering, While installing
this screw can increase overall stability.

BRI ERR IR I R D -
Nﬁ}f ERERMAB BRI RDBIAR T ROt
AR INE RS - EERAAHE DR A INER
FIRIRBEN °

J




ARLC / AlD-a=

\ A10-25 BAG 02 PARTS EXPLODED VIEW /
R105105 R105204 R105105
f .R805299 'b—'
' R105101 R142004'/r R142003
L R143002 R105403
Rl42003
R131012 R142°°4 R131011 &
R145001 ) R131011
LR131012 ° ’ R131030
R131012 L l
R105106 R131013
R105204 1 R805299 Rl31015 R133010 R142005
_R13002_Q 43002 ¢ R105403
& R105105
R131030 O V-_R105101 R812120 <

@Amm)  \
R105404
Rl48006 RASIOLS ‘ R105404 R105402 T
R131015 R142014 ’

R131015 ’—/
R146001
_Riosaos A ricoors] P
R105404 -
R131015 j, R105105
R812120

R105101
R142005 (Imm)
05403 R105203

R805299

'l‘

R105204
o
& Ru4s002,

R131013 R148002

R105101 131080

R105204
R805299 R133010 =
I | .H /m.
R105403 ¥ :
1= &Rmsooz R8121209
_R148005 , amm ey
R131015
R105203 R131013 &
R105203
- R131030 Y
j' ’ R105204
R105204 :
- - R131015
R133010 & j.
R105404 \, ]
R812120
(Imm)
,R105404 -
& R105105
R105203
27 R142013




v - Al0).==

R105101 2x5mm Cap Screw (10) R142003 A10-25 Upper Bulkhead FR/RL
R105105 3x8 Round Screw (10) R142004 A10-25 Upper Bulkhead FL/RR
R105106 3x10 Round Screw (10) R142005 A10-25 Bulkhead

R105203 3x6mm Flat Screw (10) R142013 A10-25 Front Shock Tower
R105204 3x8mm Flat Screw (10) R142014 A10-25 Rear Shock Tower-Lower
R105402 3x4mm Set Screw (10) R142015 A10-25 Rear Shock Tower-Upper
R105403 3x8mm Set Screw (10) R143002 5.8mm Pivot Ball Long-Titanium (2)
R105404 3x10mm Set Screw (10) R146001 2x8mm Pin (4)

R114022 S3M-351-3mm Belt R148001 A10-25 Rear Low Arm-Right
R131011 Linkage Insert-Side (4) R148002 A10-25 Rear Low Arm-Left
R131012 Linkage Insert-Mid (4) R148005 A10-25 Front Low Arm-Left
R131013 5.8mm Ball Socket Set (3 Sets) R148006 A10-25 Front Low Arm-Right
R131015 Front Low Arm Parts (3) R148016 A10-25 Main Chassis-Carbon
R131030 5.8mm Ball Socket Set-5mm (3 Sets) R805299 2.5x6mm Cap Screw (10)
R133010 5.8mm Pivot Ball-Titanium (2) R812120 3x7x1mm Alu Shims (8)

@@:Iﬁ 3RX1805RIOS oC] R105402
ound Screw (10) 3x4mm Set Screw (10)
@@:E 3Rx11005 lR%?md Screw (10) oL ] ?jgr?llrlr?eéet Screw (10)
U:U §xlé)rfliﬁolgzlat Screw (10) oL ;(11005:1?:59t Screw (10)
)| m= :’Txlfg)rrS]fnoilat Screw (10) o ;;igo'gi (10)
H:D sjgr?]?noéap Screw (10) @ ?f;fllnigl Alu Shims (8)

H:” R805299

2.5x6mm Cap Screw (10)




©F

R105103

3x4 Round Screw (10) R105103

1:1 Scale

Spur Not Included
REEREBENREHENR

R122101

R124001

o
‘
R121062

R105103 3x4 Round Screw (10)
R121062 R12 Kevlar Center Pulley 20T

R122101
R124001

R12 Center Pulley Hub-Alu
10x1 O'ring (4)

[ R106002
R106002 /

5x8x2.5mm
Ball Bearing /Metal Seal (4)

1O

R106013
6x10x3mm Ball Bearing (2)

1:1 Scale

A\

BAGO3

Option Parts (Not Included)

[ =M (RN EHFA)

R129008
Spur Adaptor Ball Bearing Set

R106002

/ R124002
i 106002

R106013

R106002 5x8x2.5mm Ball Bearing /Metal Seal (4)
R106013 6x10x3 Ball Bearing (2)

R124002

5x7x1.7 Teflon Ring (2)




©)|m

ﬁ [© 1© 1O

R102015

3x5.5x2mm Alu Shims (8)

R103050
3x5x0.3mm Shims (10)

R103051
3x5x0.5mm Shims (10)

R105105
3x8 Round Screw (10)

R105108
3x14 Round Screw (10)

R805101
4x6 Round Screw (10)

R105203
3x6mm Flat Screw (10)

R105205
3x10mm Flat Screw (10)

R105209
3x18mm Flat Screw (10)

R106001

3x6x2.5mm Ball Bearing (2)

R105150
3mm Nylon Nut (10)

1:1 Scale

R105105 /\

(3x8)

R105209
/ (3x18) R121030
R103051
(0 5mm)

R103050
R105108 Q\ (0.3mm)
(3x14)
R106001
R105150
106001

R103050 R123001
(0.3mm)

R102015
(2mm)

R105205
(3x10)

R12103O

R105150 R805101

R142001 ~

R102015
R103050
R103051
R105105
R105108
R105150
R105203

3x5.5x2mm Alu Shims(8pcs)
3x5x0.3mm Shims (10)
3x5x0.5mm Shims (10)

3x8 Round Screw (10)

3x14 Round Screw (10)
3mm Nylon Nut (10)

3x6mm Flat Screw (10)

R105205 3x10mm Flat Screw (10)
R105209 3x18mm Flat Screw (10)
R106001 3x6x2.5mm Ball Bearing (2)
R121030 R12 Eccentric Hub (4)
R123001 R12 Spur Shaft

R142001 A10-25 Motor Mount
R805101 4x6 Round Screw (10)




ARLC . D-==
. BAGO3
@ R105104 R106010
3x6mm Round Screw (10) 5x8x2.5mm Ball Bearing (4)
—J

1:1 Scale

R10107A

= (Black/2)

~_R133015
R102100

(Short)
R10107A

(Black/2)

R133015

R102815
R10107A /‘

(Black/Z2)

R102100

R102815 (Short)

R10107A
(Black/=)

R10114D (LF

R106010 R105104 (Gray/ix)

R105104 \
(3x6) i

R102813 R102101

/—- “Med) \
R102100 N

(Short)

R10114D (LF) /' ‘

(Gray/fx)

R101060 ' Option Parts (Not Included) / & @ (RETAEHRA)
R101060

R132044 Bell Crank 18mm Alu B.B Assembled (2)

The optional R132044 bell crank 18mm are designed for A10 and R12
series of cars.
They are the same distance as the plastic bell cranks but are
@ precision CNC machined from 7075-T6 aluminum. They come with

“ the bearings pre-installed for minimal paly and give more precise
handling especially on the high traction tracks.

163006 BRRRI2EAI0RF|SEINT075-TORASEILE » HIZBEHmE
< SEBHARTLERER - MARENEMEELIREI SR
BB ERIIRIRIE -

R103006
A () ()

R106010

R106010

R101060 Servo Horn Dual steering arm R102815 Turnbuckle 3x37mm ALU-7075 (2pcs)
R10107A Ball Joint 4.9mm Open (6pcs) R103006 Steering Shaft(2pcs)

R10114D  Steering Rod Ball Joint Set (LF) R105104 3x6 Round Screw (10)

R102100 Alu 4.9mm Ball End Short(4pcs) R106010 5x8x2.5mm Ball Bearing (4pcs)
R102101 Alu 4.9mm Ball End Med(4pcs) R132006 Steering Plate 8.5-V2

R102813  Turnbuckle 3x28mm ALU-7075 (2pcs) R133015 Ball Head 4.9mm +0.5 (4)




ARLC . / AN0.=s

@ R102017 R105203
3x5.5x3mm Alu Shims (4) 3x6mm Flat Screw (10)
(]
1:1 Scale
Gray/x
R102017
(Bmm) |\
R101060 |
Gray/fx

(2 N
NOTICE

Itis recommended to place the notch .
on each turnbuckle to the left side, [ e

which will make it easier to adjust -
camber and toe.

EEAI RN ORRE—NE
RETS » DUERTAREIRARITH

g%

Zﬁ§”3 d§=Apmy1TweadLockAdhegve
=[E R4 R B

R101060 Servo Horn Dual steering arm R105203 3x6mm Flat Screw (10)
R102017 3X5.5X3mm Alu Shims(4pcs)




ARLC . )i EE,

C =G =IC = =

R105104 R105105 R105203 R105203
3x6 Round Screw (10) 3x8 Round Screw (10) 3x6mm Flat Screw (10) (3%6)
1:1 Scale
R148012
NOTICE
It is recommended to use servo mount rubber.
BEEZERERARKLERE - R142002

Low profile steering servo (Not Included)
SRR R RIS EHA)

R105105

NOTICE

Apply thread locking compound here.

R TR E R R AR S R AR IR AR
FARIFRE

@ =Apply Thread Lock Adhesive
= IR B R

R105104 3x6 Round Screw (10) R111063 R11 Servo Mount-Left
R105105 3x8 Round Screw (10) R142002 A10-25 Servo Mount-Alu
R105203 3x6mm Flat Screw (10) R148012 A10-25 Servo Mount Plate




ARC A0 =s

BAG03

R103050 @ R105104 R106001
(-

3x5x0.3mm Shims (10) 3x6 Round Screw (10) 3x6x2.5mm Ball Bearing (2)

1:1 Scale

Option Parts (Not Included) / 23R (RN EHAR)

R138021 A10 Rear Upper Deck
R138022 A10 Front Upper Deck

The optional 2-piece top decks are a useful tuning aid to
fine tune the flex for the A10. It allows front and rear flex to
be independently adjusted according to track conditions.

D BEIUHY _EREID _ERR138021 1275 —2HRR138022
B R IR AT LU SREAEALO - AR R — A

IR - D BETNAIRITT ERR D5 3 BURT A BREAEE - WAL
ABIREEE -

R138022

R105104

R105104
(3x6)

R106001
R122026

R138020 : i/

v
R122026
) 4

R105104 ?

(3x6) \§
¥

R103050 3x5x0.3mm Shims (10) R122026 R12 Upper Deck Screw-Titanium (3)
R105104 3x6 Round Screw (10) R138020 A10 Upper Deck 2.0mm
R106001 3x6x2.5mm Ball Bearing (2)




___ARL AN ==

R806001 BAG 03 /
3x6x2.5mm Flange

LI—1 Ball Bearing (2)

1:1 Scale -

R147003

R113001

R127003

R806001 R806001

R113001 \9

£

~
~/

FRONT ANTI-ROLL BAR / HiBh {812

—e R137016 Front Anti-Roll Bar 1.0mm

—e R137014 Front Anti-Roll Bar 1.1mm

e M R127003 Front Anti-Roll Bar 1.2mm RF4E)

——e R127002 Front Anti-Roll Bar 1.3mm

RN

R

—e R127001 Front Anti-Roll Bar 1.4mm

o<
NN

Vs
-

N
~/

REAR ANTI-ROLL BAR /& [5{842

— R147002 Rear Anti-Roll Bar 1.1mm

N R147003 Rear Anti-Roll Bar 1.2mm M1}

e
NN

Vs
-

R113001 Anti-Roll Bar Holder (2) R147003 A10-25 Rear Anti-Roll Bar 1.2mm
R127003 R12 Front Anti-Roll Bar 1.2mm R806001 3x6x2.5 Flange Ball Bearing (2)

~&-



AN =

O[] R105401 BAG03

3x3mm Set Screw (10)

R105401

1:1 Scale

IN BAG 04

R10114C
(LF)

¢ xa
\_R102100

(Short)

X4

R121091

Vs
-

R105401

R10114C  Anti Roll Bar Joint 4pcs (LF) R105401 3x3mm Set Screw (10)
R102100 Alu 4.9mm Ball End Short(4pcs) R121091 Ball End 4.9mm Ex-Short (4)




» / -2
\ A10-25 BAG 03 PARTS EXPLODED VIEW /

.\M. 105104 R105104 .\—.

m ’—[\?7 R105003 + 105104 ~\15401‘
(LF) .w\; ?9 . (RLlF(;114c
e\w.

R102100
. (Short)
? \_R121091
R142002
R103050 \ ‘
=7 (0.3mm)
R105104 -~ !

' I !R111063
R105105 <:
R105105

Low profile steering servo (Not Included)
R106002 IR AR (RN &N R105105

R122026

‘ (Short)
\_R121091

R105104
‘ :

R138020

(/T Spur Not Included w\ '/T

R105401

REERBENEHEBA

R105103 \/{Q
R122101

~ R124001

R133015 S
> _— °
(-} R106013

R10107A

i R102100

*(Short) \
R102815 o
R10107A, v

R121062 R806001

R113001

R103051
(0.5mm)

R121030
R106001
R105209 R123001  R103050

i .\ (0.3mm)
i a R106001 R106001
R105108 0 R103050
O N

N 9|4 (0.3mm)
R103050 ) e

R105401
(0.3mm) : o
2, N
R102015 Y

®
(2mm) )
R105401 na%—¢R105203
R105104 R105205
R
R105150 /

R121030

"( R127003 L
R113001 ® i %—‘
0 ‘ ? @
. R106010
/ R105203 7 5?—- R142001
R806001 4 R805101
R132006 LC D R105104
R102100 ;?L}:?llm g}rc])ic)m
*(Short) \‘ < L
R102813
R101060 ’ 9 \\/—’ o
¥  \Ri101060

J R133015
R10107A \\ R106010 - \_R102100
R102815 © g @ (Shory R105104
R103006 R10114D
R10107A n (LF) R102101
(Med)

~-



/ AN0)-==

\ A10-25 BAG 03 PARTS LIST /

R101060
R10107A
R10114C
R10114D
R102015
R102017
R102100
R102101
R102813
R102815
R103006
R103050
R103051
R105103
R105104
R105105
R105108
R105150
R105203
R105205
R105209
R105401
R106001

Servo Horn Dual steering arm
Ball Joint 4.9mm Open (6pcs)
Anti Roll Bar Joint 4pcs (LF)
Steering Rod Ball Joint Set (LF)
3x5.5x2mm Alu Shims(8pcs)
3X5.5X3mm Alu Shims(4pcs)
Alu 4.9mm Ball End Short(4pcs)
Alu 4.9mm Ball End Med(4pcs)
Turnbuckle 3x28mm ALU-7075 (2pcs)
Turnbuckle 3x37mm ALU-7075 (2pcs)
Steering Shaft(2pcs)
3x5x0.3mm Shims (10)
3x5x0.5mm Shims (10)

3x4 Round Screw (10)

3x6 Round Screw (10)

3x8 Round Screw (10)

3x14 Round Screw (10)

3mm Nylon Nut (10)

3x6mm Flat Screw (10)
3x10mm Flat Screw (10)
3x18mm Flat Screw (10)
3x3mm Set Screw (10)
3x6x2.5mm Ball Bearing (2)

R106002
R106010
R106013
R111063
R113001
R121030
R121062
R121091
R122026
R122101
R123001
R124001
R127003
R132006
R133015
R138020
R142001
R142002
R147003
R148012
R805101
R806001

5x8x2.5mm Ball Bearing /Metal Seal (4)
5x8x2.5mm Ball Bearing (4pcs)
6x10x3 Ball Bearing (2)

R11 Servo Mount-Left

Anti-Roll Bar Holder (2)

R12 Eccentric Hub (4)

R12 Kevlar Center Pulley 20T
Ball End 4.9mm Ex-Short (4)
R12 Upper Deck Screw-Titanium (3)
R12 Center Pulley Hub-Alu

R12 Spur Shaft

10x1 O'ring (4)

R12 Front Anti-Roll Bar 1.2mm
Steering Plate 8.5-V2

Ball Head 4.9mm +0.5 (4)

A10 Upper Deck 2.0mm

A10-25 Motor Mount

A10-25 Servo Mount-Alu

A10-25 Rear Anti-Roll Bar 1.2mm
A10-25 Servo Mount Plate

4x6 Round Screw (10)

3x6x2.5 Flange Ball Bearing (2)

O/s
©=
=
C)/(mu—

R105103
3x4 Round Screw (10)

R105104
3x6 Round Screw (10)

R105105
3x8 Round Screw (10)

R105108
3x14 Round Screw (10)

R105203
3x6mm Flat Screw (10)

R105205
3x10mm Flat Screw (10)

R105209
3x18mm Flat Screw (10)

R805101
4x6 Round Screw (10)

R105401
3x3mm Set Screw (10)

R105150
3mm Nylon Nut (10)

1© U@ 1O 1© © 1o 1© 10 10

R102015
3x5.5x2mm Alu Shims (8)

R102017
3x5.5x3mm Alu Shims (4)

R103050
3x5x0.3mm Shims (10)

R103051
3x5x0.5mm Shims (10)

R106001
3x6x2.5mm Ball Bearing (2)

R106002
5x8x2.5mm
Ball Bearing /Metal Seal (4)

R106010
5x8x2.5mm Ball Bearing (4)

R106013
6x10x3mm Ball Bearing (2)

R806001
3x6x2.5mm Flange Ball Bearing (2)




AN =

FRONT STEERING BLOCK / BiJ5 @ &40 S 508 BAGO4

R106102 (
@ R106012 o] m— b vo=n FA ©)] [ s
R133011_ Low Friction Ball Bearing
5x7x1.7mm Shims (2) 5x10x4 (4) o—— R136001 R115011

@1.5x10 Pin (10) 2x6mm Cap Screw (10)

1:1 Scale

R106102
R133101 (2x10)

i
@
@ @)

- i

R103005

R132077

X2

R133102

R121100

R106012

R132066 R133011

R106012

=1 AR

(a 3\ /
NOTICE ™
R149001 D.J CVD V2 Set (2) R115011

R136001
(1.5x10) \/
Front D.J CVD X2 R814001 /

@ =Apply Grease

R132075

R103005 CVD Insert(2pcs) R132075 Hex Hub V2 (2)
R106012 Low Friction Ball Bearing 5x10x4 (4pcs) R132077 D.J CVD Joint V2-Alu (2)
R106102 2x10mm Pin (10pcs) R133011 5x7x1.7 Steel Ring (2)
R107001 CVD G-Clip(8pcs) R133101 D.J CVD Wheel Shaft V2
R115011 2x6mm Cap Screw (10) R133102 D.J CVD Shaft V2 (2)
R121100 C Cap V2 (16pcs) R136001 1.5x10 Pin (10)

R132066 A10 Steering Block-Alu R814001 2x1.5 O’ring (6)




___ARL . A0 =

FRONT STEERING BLOCK / Ri5 e @A 55568 BAG04
2 ©® @b e e
R105104 R105106 R105403
R102017
3X5.5X3mm Alu Shims(4) gigfmlﬁulshims ® 3x6 Round Screw (10)  3x10 Round Screw (10)  3X8mm Set Screw (10)
1:1 Scale

@ =Apply Thread Lock Adhesive / {§ FA1244FH 522

Ea

£2
P/

c R143010

c R143010

T R102017
d» " (B3mm)

R102017
(3mm)

R132080

TN

R132080

R812121
(2mm)

‘ R812121
6 > (2mm)

é\l
R105403

(3x8)

R105104
(3x6) AN '

~_R105106

R 3x10
R105403 /6 3133106 ( )
3x8) (3x10)
( R105104

(3x6)

NOTICE

(W

Please apply thread lock adhesive (TiTAN
#20201) on the 3X8 set screw in this area. It
will secure the screw with the aluminum
steering block to prevent loose due to

vibration.

I IxB AT IR 44 Lt R (5 IKEM ' EERfEH

TiTAN #20201 s DA 5M8 » BHEARES

e AT ARG LERRML - Please leave 3.5mm length here °

AR E3S MM BHERE -
3.5mm

R102017 3X5.5X3mm Alu Shims(4pcs) R132080 Steering Plate-Alu
R105104 3x6 Round Screw (10) R143010 Titanium 4.85x5mm Ball End (2)
R105106 3x10 Round Screw (10) R812121  3x7x2mm Alu Shims (8)

R105403 3x8mm Set Screw (10)




___ARL . AN =

% A
REAR STEERING BLOCK / &5 m4HS kA BAGO4
R106102 (
© R106012 OL— Graorinq) D:'
Rl33011, Low Friction Ball Bearing
5x7xL.7mm Shims (2) 5X10x4 (4) o——— R136001 R115011
— ] @15x10Pin (10)  2x6mm Cap Screw (10)
1:1 Scale
& R122028

R106102
(2x10)

@“@

R103005 @
R132076
R107001

R106012

R121100

R133011

R106012

R115011

@ =Apply Grease
= REEH

(8 2\
~ Nomee
R149002 Rear CVD V2 Set (2) R136001
(1 5x10)
M/
R814001

Rear CVD X2
R103005 CVD Insert(2pcs) R132066 Al0 Steering Block-Alu
R106012 Low Friction Ball Bearing 5x10x4 (4pcs) R132075 Hex Hub V2 (2)
R106102 2x10mm Pin (10pcs) R132076 CVD Wheel Axle V2 (2)
R107001 CVD G-Clip(8pcs) R133011 5x7x1.7 Steel Ring (2)
R115011 2x6mm Cap Screw (10) R136001 1.5x10 Pin (10)
R121100 C Cap V2 (16pcs) R814001 2x1.5 O’ring (6)

R122028 CVD-Alu 44mm




___ARL . AN =

REAR STEERING BLOCK / #& 5 #Em#H 557 BAGO4
R102015 R105104 R105106 R105403
- 3x5.5x2mm Alu Shims (8) @ 3x6 Round Screw (10) @(]l:| 3x10 Round Screw (10) ©“:| 3x8mm Set Screw (10)
1:1 Scale

& =Apply Thread Lock Adhesive / {& A {244 [ 2218

]L]
v

~._R143010 R143010 c
oj

R102015 i
(2mm)

J— R102015
(2mm)

R132080

~._R132080

R105104

é\Ai /" (3x6)
R105106
R105104 R105106 R105403

(3x10) (3x8)

NOTICE

Please apply thread lock adhesive (TiTAN
#20201) on the 3X8 set screw in this area. It
will secure the screw with the aluminum
steering block to prevent loose due to
vibration.

TABXBEFRLR AL BR(F IR B - B 6 A
TiTAN #20201 381 BEMJ%% BENGRES

Please leave 3.5mm length here °

BB AT AR LEFR B
ABELERE3SMM KWERE -
3.5mm
R102015 3x5.5x2mm Alu Shims(8pcs) R105403 3x8mm Set Screw (10)
R105104 3x6 Round Screw (10) R132080 Steering Plate-Alu

R105106 3x10 Round Screw (10) R143010 Titanium 4.85x5mm Ball End (2)




/ Al0-=5

FRONT /B
R10114A
/ (LF)
R132011
(23mm)
S R121096
Rl33015
R10114A \
(LF)
R102813
(28mm)
\ R121096
R133015 .

REAR /£ &2 \_ BAacoa

R10114A

N =

R132011
(23mm)

L] R121096
R133015 l i

X2

R10114A
(LF)

R102813

I (28mm)
¢ - %l
\\ X2

R121096

NOTICE

FRONT / BiZsg

i--»

Ly

FRONT / gi:& Initial Setup /

12
14.6,77,77
[~

-

)

135

14,600

Ay

13'5'77rn

- Press top and bottom ball ends together with even pressure / 3

FRONT END / E288 5 1A)

7~

REAR [ &3E812
sp L N FIBARAE S IR

FEIAERTE REAR / &858

A .Aﬂ\\'“

11.4,,7,77

13'3,77’77

13 .3mm

R10114A  Ball Joint 4.9mm Open 6pcs (LF)
Turnbuckle 3x28mm ALU-7075 (2pcs)
Upper A-Arm V3 (2)

R102813
R121096

R132011
R133015

Turnbuckle 3x23mm Alu-7075 (2)
Ball Head 4.9mm +0.5 (4)




AN =

BAG 04
@ R812120 @ R102018 /

3x7x1mm Alu Shims (8) I:I 3x5.5x4mm Alu Shims (4)
—
—_R102100
1:1 Scale (Short

R10114D (LF
(Gray/x)

R10114D (LF
(Gray/1x)

a

pz 2\
Rear Toe linkage length / £ EREE

Set the Rear Toe linkage length to 17.5mm. With
2mm shims on the Rear Toe steering block, this will
provide 3 degree rear toe at normal ride height.

GBS EETERR1T.5mm - LLIERTRA B3 - JR102813

X2

17.5mm

R133015

R812120

R102018
(4mm) T~ (Imm)
R812120
(Imm)
R10114A  Ball Joint 4.9mm Open 6pcs (LF) R102813 Turnbuckle 3x28mm ALU-7075 (2pcs)
R102018  3x5.5x4mm Alu Shims(4pcs) R133015 Ball Head 4.9mm +0.5 (4)
R102100 Alu 4.9mm Ball End Short(4pcs) R812120 3x7x1mm Alu Shims (8)




___ARL

R102015 R105108
- 3X5.5X2mm Alu Shims(8pcs) 3x14 Round Screw (10)

1:1 Scale

NOTICE

Drill 25mm hole on upper arm before assemble.

MHEAISER BT LB E2.5mmAy s, o

R105108

R102015

R102015

NOTICE

The rear toe angle can be set up by adjusting the rear toe
linkage. Depending on the toe link angle (adjusted by adding/
removing shims), the rear toe angle will be different when the
rear ride height changes. The rear toe angle will increase 0.5
degree with the default setup using 4mm shims.

BRIRANAE R DARRIRAEERIARE » BAIERANEL
ﬁgggﬁ%)#%ﬁiﬁﬁ » JERR R AANMBE 5, BRIRANE
=U0K °

Rear Toe Shim Thickness Toe Angle Increase
REFDBAEE REIRAEE
3mm 0°
5mm 1.0°

Rear Toe Linkage Setup Instruction / 1&58

T% a e

R102015  3x5.5x2mm Alu Shims(8pcs)

R105108

3x14 Round Screw (10)

~&-



» / AlD-=s

\ A10-25 BAG 04 PARTS EXPLODED VIEW /

~\ R10114C LOLLAA e
(LF) R132011
‘ R10114
(LF) , \\ /(23mm) ~ R121096 (,_,:(; =

‘ “.¥c
R102015 ‘
R121091 (2mm) ‘ R121091

R133015 /¥ 7
R121096
' R102813 \/
133015 R102015 ;

R102100

(Short)
s (28mm) R10114A
(2mm) - (LF)
R10114A \ R132011 R102813
(LF)

(23mm) R105108
2
O \'

R133015 ~_R102015
N\ - (2mm) R121096
= R102813
R102015 ; (28mm)

(2mm)

\ /W
R10114A
\ :(LF) :

R133015

7l

R102018

/M‘ R143010
|] R102015
R106012 (2mm)
¥ o R132066

R103005 &~ v
R133011
R132076 =
= R107001 w R106012
R814001
R133101,  R106102 RUSOL o 0 .

/ II/ 7 R132080 <o

\ | Rriseo77 A
R103005 R105106

L . ;

™.
: R133102 R102017 R136001
% B (3mm) R105403
R107001 L
R132066 R105104
< v
R103005 < /— R812120

R133011
R121100
R106012
R106012
& R132075
R115011 — .0 S
R132080 0
_ R814001

R136001

R105403

R
»—I)
R105104

R105106

R812121

R812120

~&-



- Al0).==

R10114A Ball Joint 4.9mm Open 6pcs (LF) R122028 CVD-Alu 44mm

R10114C  Anti Roll Bar Joint 4pcs (LF) R132011  Turnbuckle 3x23mm Alu-7075 (2)
R102015 3x5.5x2mm Alu Shims(8pcs) R132066 A10 Steering Block-Alu
R102017 3X5.5X3mm Alu Shims(4pcs) R132075 Hex Hub V2 (2)

R102018  3x5.5x4mm Alu Shims(4pcs) R132076 CVD Wheel Axle V2 (2)
R102100 Alu 4.9mm Ball End Short(4pcs) R132077 D.J CVD Joint V2-Alu (2)
R102813  Turnbuckle 3x28mm ALU-7075 (2pcs) R132080 Steering Plate-Alu

R103005 CVD Insert(2pcs) R133011 5x7x1.7 Steel Ring (2)

R105104 3x6 Round Screw (10) R133015 Ball Head 4.9mm +0.5 (4)
R105106 3x10 Round Screw (10) R133101 D.J CVD Wheel Shaft V2
R105108 3x14 Round Screw (10) R133102 D.J CVD Shaft V2

R105403 3x8mm Set Screw (10) R136001 1.5x10 Pin (10)

R106012 Low Friction Ball Bearing 5x10x4 (4pcs) R143010 Titanium 4.85x5mm Ball End (2)
R106102 2x10mm Pin (10pcs) R149001 D.JCVD V2 Set (2)

R107001 CVD G-Clip(8pcs) R149002 Rear CVD V2 Set (2)

R115011 2x6mm Cap Screw (10) R812120 3x7x1mm Alu Shims (8)
R121091 Ball End 4.9mm Ex-Short (4) R812121  3x7x2mm Alu Shims (8)
R121096 Upper A-Arm V3 (2) R814001 2x1.5 O'ring (6)

R121100 C Cap V2 (16pcs)

@@:ﬁ R105104 R102015
3x6 Round Screw (10) 3x5.5x2mm Alu Shims (8)
@@:ﬁ R105106
3x10 Round Screw (10)

@@:ﬁ R105108
3x14 Round Screw (10)

R105403

R102017
3x5.5x3mm Alu Shims (4)

R102018
3x5.5x4mm Alu Shims (4)

oL 3x8mm Set Screw (10) R133011
5x7x1.7mm Shims (2)
R106102
o1 ;
@2x10 Pin (10) R812120
3x7x1mm Alu Shims (8)
R136001
oc—/—™

@1.5x10 Pin (10)

H:” R115011

2x6mm Cap Screw (10)

R812121
3x7x2mm Alu Shims (8)

R106012
Low Friction Ball Bearing 5x10x4

1© 1@ 1© 10 0o e 16




Option Parts (Not Included) / 25 @ GRS EHR)

R139011
X-Low Shock Shaft -Titanium Coating (4)

R139011 titanium coated shock shafts reduces friction in the
shock assembly, resulting in ultra smooth suspension operation
and minimizes shock shaft wear.

SRRV a5 3l O A (R R S5 F B (B DR A B ORI RS ©

AP A A

R133016 Apply shock oil before assembly

. EEROH R EPORIE &
R104013 ;

X4

R112036

R134002

R131050

Move the shaft up and down to
let the air escape from the oil

ETBEEEIGFERI

/ @@5/

Ve

NOTICE

The shock piston as
instruction, the sink
area is on the upside.

BEREEN AR
2EER - RMATF
ML -

~\

e

R132061 /6
“ \R104015
R112036

Fill the shock oil to the — #7
()

top of the shock body
AR R M (B S o

R132060

R104030

Silicone Oil #350

To adjust the rebound amount of
the shock, push the shock shaft
in to the required level to remove
excess oil during assembly.

HEZE A HERIRE R EEAT B K
Ii’i? TR ZE AN A ERAYMEE

R104013 O'ring 13x1 (2pcs)

R104015 Shock Shaft Shim Big Bore (4pcs)
R104030 O'ring 3x2 (Soft)(4pcs)

R112036  Shock Adj Nut-Ultra Short (2)
R131050 X-Low Shock Ball End Set

R132060
R132061
R133016
R134002

X-Low Shock Body (2)

X-Low Shock Low Cap (2)

X-Low Shock Shaft (2)

X-Low Shock Piston 1.1mm x4 (2)




___ARL . AN =

BAGO5

~

NOTICE
The A10-25 uses 17mm X-Low springs
Front spring R137010 X-Low Spring C2.4-C2.7 17mm (White) (2)
R132063 Rear Spring R137002 X-Low Spring C2.6 17mm (Green) (2)

| EHRFHEEE RX-Low BEREANRELTMM BE
AIEE AR137010 C2.4-C2.7 BHE:
BEE /R137002 C2.6 4: 2

R131050

R104016

X4

f

NOTICE

R133015 /

R131050

Drill the hole before assemble the ball head

ENE S b 1P

\/ NOTICE
Set the shock initial length as below |/ Ei R ESSNEBEENEBE RS
Front/ gy Rear / &

Drill the shock cap here to help
provide zero rebound and softer
dampening (optional setting).

FERATRRETLAIRSE » Al
EERDA  EBI T AR

AR RZ=E B NE -
R104016 Shock Membrane Big Bore (4pcs) R133015 Ball Head 4.9mm +0.5 (4)
R131050 X-Low Shock Ball End Set R137002 X-Low Spring C2.6 17mm (Green) (2)

R132063 X-Low Shock Cap (2) R137010 X-Low Spring C2.4-C2.7 17mm (White) (2)




__ARLC /Al0-==

\ A10-25 BAG 05 PARTS EXPLODED VIEW /

R132063

R131050

R104016

R133016

Front-R137010
Rear-R137002

M\ ‘) R133015

R134002
R132061 -
R131050 Q
R104030
\ R104015
R131050
R104013
R112036
R133015
A\ A10-23 BAG 05 PARTS LIST y/
R104013 O'ring 13x1 (2pcs) R132063 X-Low Shock Cap (2)
R104015 Shock Shaft Shim Big Bore (4pcs) R133015 Ball Head 4.9mm +0.5 (4)
R104016 Shock Membrane Big Bore (4pcs) R133016 X-Low Shock Shaft (2)
R104030 O'ring 3x2 (Soft)(4pcs) R134002 X-Low Shock Piston 1.1mm x4 (2)
R112036  Shock Adj Nut-Ultra Short (2) R137002 X-Low Spring C2.6 17mm (Green) (2)
R131050 X-Low Shock Ball End Set R137010 X-Low Spring C2.4-C2.7 17mm (White) (2)
R132060 X-Low Shock Body (2) R139010 X-Low Shock Set

R132061 X-Low Shock Low Cap (2)




@)/

R105204
3x8mm Flat Screw (10)

er—

R105205
3x10mm Flat Screw (10)

Y

R105150
3mm Nylon Nut (10)

1:1 Scale

R105205
(3x10)

R111030

Option Parts (Not Included)
[ B & (RPN EAA)

R131061

R105150

R105205
(3x10)

R105204

R111030

R114012

R138012 Upper Deck Stiffener

low to medium traction track.

BRNRE - ZFARS - B/ -

Put R138012 in front bulkhead can reduce the flex in front
end and increase steering response, recommend using in

£ FIR138012 fs@ il A] LUBIA BIAIAR IR ED - RIIB IR

R105150 3mm Nylon Nut (10)
R105204 3x8mm Flat Screw (10)
R105205 3x10mm Flat Screw (10)

R111030 R11 2019 Bumper Set
R114012 R11 2019 Foam Bumper-HARD
R131061 Body Tower Set-Hard




@ R102015

—J 3x5.5x2mm Alu Shims (8)

R106104 R131061

O —J grarspinqo)

1:1 Scale

R106104

\a
~~_R107002

R102015
(2mm)

R102015 3x5.5x2mm Alu Shims(8pcs) R107002 R-Clip(8pcs)
R106104 2x11.8mm Pin (10pcs) R131061 Body Tower Set-Hard




___ARL A0 =

BAGO6

R102015
3x5.5x2mm Alu Shims (8)

@(]':l R105105
3x8 Round Screw (10)
@(ﬂ:' R105106

3x10 Round Screw (10)

R106104
OC— g2x118Pin(10)

[©

R102015
(2mm)

1:1 Scale

HORIZONTAL BODY POST / /K48 B s it

(Not Included) / CRISINEFFH)

Using front body post in rear can make rear body post into horizontal,
in most case it can reduce down force of the body-shell and make
different handling.

5 B B U SR B R B R Al A B AR B 5 B K F I - TERZH

|B§| B0 NME KB RRAE AT LR B 3R A0 TS R D Il AU B O 4R 4%
T4ERE ©
R131061 /
R148014 > <’ U - )
\R106104, R131061
R105105
(3x8)
R106104
g
R105106
(3x10)
R102015 3x5.5x2mm Alu Shims(8pcs) R106104 2x11.8mm Pin (10pcs)
R105105 3x8 Round Screw (10) R131061 Body Tower Set-Hard

R105106 3x10 Round Screw (10) R148014 A10-25 Rear Shock Tower




ARLC . / AN0.=s

a) R105300 R105401
“ I- 3x6mm Cap Screw (10) ©D 3x3mm Set Screw (10)

1:1 Scale

NOTICE

Adjust gear mesh from here | :5H L E A AZL AR

Motor Pinion (48dp) (Not included)
BEE(REANRENHY)

R105401

R105300

Brushless Motor (Not included)
MR ERBAENRENSF)

R105300 3x6mm Cap Screw (10) R105401 3x3mm Set Screw (10)




___ARL

A==

R102015 R102017 R105105 R105206

© 9 o o—m ©

3x5.5x2mm Alu Shims (8)  3X5.5X3mm Alu Shims(4pcs)  3x8 Round Screw (10)  3x12mm Flat Screw (10)

U BAcos

R115001
3mm Nylon Nut-Black Alu (4)

1:1 Scale

Standard Lipo (Not Included)
IREERE M CRINAEHA)

R121094

R105105

R104008 o
R121094 '

R102015 (2mm) Optional %+

R118038

REMR AR R102017

R812157 ~

!
4 _R115001

R118038
R102017

R105206 Z

(3x12)

(3x8)

R105105

R104008

R102015 (2mm) Optional

.

R812157 R115001
(3x8) /

3

R105206

REMRTHE

R102017 3X5.5X3mm Alu Shims(4pcs)
R104008 O'ring 3x2(Hard)(4pcs)
R105105 3x8 Round Screw (10)
R105206 3x12mm Flat Screw (10)

R115001
R118038
R121094
R812157

3mm Nylon Nut-Black Alu (4)

R11 2019 Battery Guides-Carbon (2)
Battery Holder (2)

Aluminum Tower (2)




DEFAULT BATTERY POSITION / FEzZHIE MG B

The is the default battery position suitable for most condition

TARMBHMUE -

Omm Omm

AL

REARWARD BATTERY POSITON / &1 E S

The rearward battery position is 7mm behind the default position and moves the weight towards the rear of the car.
This position can be used when more steering is needed

gﬁﬂ@ii& MR ERIAERE Y In n» KENEHAFERZENE ORY - ERERAEFES —LERO/

-7/mm -7/mm

AL




AN =

O— BAGO6

R105106
3x10 Round Screw (10)

o

R805010
3x5mm Flat Screw (10) %Sé]% (%%ggg%:e%))
1:1 Scale Double sided tape (Not Included)
LHEBCRINEHA)

R104150

Receiver (Not Included)

BEEHORNREHM)

Double sided tape (Not Included)
EHBCRNREHR)

R111064

R805010 )

(3x5)

R105106

H+ 0O

Option Parts (Not Included) / %3 & (GRESAEER)
TiTAN 21002 H.V Motor cooling Fan / 28 h & & B LIRS AN EiZE

R104150 Antenna (1set) R111064 R11 Motor Fan Mount
R105106 3x10 Round Screw (10) R805010 3x5mm Flat Screw (10)




_ ARLC
o=
) Ll

/ @@5/

Rubber tires (Not Included)
B RN EHR)

R105103 4mm Nylon Nut (4)
3x4 Round Screw (10

1:1 Scale

!
R105103 / ‘

R105151

(2 \

NOTICE

R105103 / ‘.

R105151/
Install 3X4 screw into here to prevent
the ball from pulling out under
accidental impact
15 3X4 HYIRAAEE A LR AT AR LEEK

(@ N\

NOTICE

SRIE IR RE o

A J

Install 3X4 screw into here to prevent Ruliber tire/S\ (Not Included)
the ball from pulling out under Bhs CRIREHR)
accidental impact

H53X4 RIERAREE A LR AT ARG LEER
SEITIE BRI

-

J

Option Parts (Not Included) /22555 (R E L)

R103028 4x11x0.25mm Shims (8)
R103029 4x11x0.5mm Shims (8)

The track width can be increased by adding R103028 (0.25mm) and R103029 (0.5mm).
EE A LUEAR103028 0.25mmEAR103029 0.5mm#h 5 SIE N E o

R105103 3x4 Round Screw (10) R105151 4mm Nylon Nut (4)




___ARL . AN =

BAGO6

~

NOTICE

Use 2.0mm hex screw and insert the hex head
into here to be a caster gauge.

E2.0mm fY7</A T AR A SRR SRR 208
RIEBWTIA -

2900000000008 80|

Measure the caster angle together with setup
station and read the caster angle this way.

FEEFAEIRE s AL FARERR BRI EER -

ERE F X NE N ¥ B :-. rEE R RY

To adjust the caster and camber angle, please adjust 2 linkages on the upper arm.

ERBRAAIMEAR BRI AR LR RERTH




__ARLC /Al0-==

\ A10-25 BAG 06 PARTS EXPLODED VIEW /

R131061

R105204

R148014

i
R104150
R105106

e RI05105, » R106104
? R104008 Motor Pinion (48dp) (Not included)
R104008 . (48
7 sznons S R105106 /m.

%9’ © R121004
Q
R102015 (2mm) Optional

KBS R =

R106104

R111030

\..
R105105

R114012

R105401
R812157
R812157 R115001 R115001
R118038
R118038

R102017
(3mm)

&

R105103 /‘
R105151

R111064

R105206 ‘

<
: R105106

R102017

R131061

\_R805010

— L " K, ‘1-
o R105206
I i? \ R105151
R105150 R105103
Y
N R102015 / P
[~

“S. \_R106104 2
\_R107002 @ R139010

R111030

R105205




v - Al0).==

R102015 3x5.5x2mm Alu Shims(8pcs) R105401 3x3mm Set Screw (10)
R102017 3X5.5X3mm Alu Shims(4pcs) R106104 2x11.8mm Pin (10pcs)
R104008 O'ring 3x2(Hard)(4pcs) R107002 R-Clip(8pcs)

R104150 Antenna (1set) R111030 R11 2019 Bumper Set
R105103 3x4 Round Screw (10) R111064 R11 Motor Fan Mount

R105105 3x8 Round Screw (10) R114012 R11 2019 Foam Bumper-HARD
R105106 3x10 Round Screw (10) R115001 3mm Nylon Nut-Black Alu (4)
R105150 3mm Nylon Nut (10) R118038 R11 2019 Battery Guides-Carbon (2)
R105151 4mm Nylon Nut (4) R121094 Battery Holder (2)

R105204  3x8mm Flat Screw (10) R131061 Body Tower Set-Hard

R105205 3x10mm Flat Screw (10) R148014 A10-25 Rear Shock Tower
R105206 3x12mm Flat Screw (10) R805010 3x5mm Flat Screw (10)
R105300 3x6mm Cap Screw (10) R812157  Aluminum Tower (2)

R102015 — R105300
g 3x5.5x2mm Alu Shims (8) Hj 3x6mm Cap Screw (10)
©)  R102017 _ or) R105401
l:l 3x5.5x3mm Alu Shims (4) = 3x3mm Set Screw (10)

R105103
@@j 3x4 Round Screw (10) g;gﬁ%‘lpm (10)
@@:@ R105105
3x8 Round Screw (10)
@@:@ R105106
3x10 Round Screw (10)
R805010
ﬂ]j 3x5mm Flat Screw (10)
R105204
D 3x8mm Flat Screw (10) ‘ R115001
3mm Nylon Nut-Black Alu (4)
R105205
ﬂ]ﬂ 3x10mm Flat Screw (10)

R105206
ﬂ]j 3x12mm Flat Screw (10)

|

©

R105150
3mm Nylon Nut (10)

J

R105151
4mm Nylon Nut (4)

7~\

=\

@)

=

8|




